LOMBARDINEroup: 6LD

A KOHLER. COMPANEngine: 6LLD 260 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
1 3240.004 nut M 5 1
2 ©330.057 safety plate 1
3 7625.019 washer diam.10 1
4 5201.094 lever 1
5 6550.010 knob 1
7 8430.023 lockpin 3 X 16 1
8 6141.046 0oil pump pin 1
9 K————- » see Pos. D 58 0

17 1165.001 circlip 1
18 B3200.015 wing nut 1
19 7626.054 washer diam. 5,3 2
20 790.039 screw M 6 X 12 4
21 3240.008 nut M 6 1
22 1760.029 bolt M 6 X 1 X 30 1
24 B3240.058 nut 1
25 8576.025 EXTRA FUEL DEVICE 1
26 810.002 screw 2
27 5800.096 spring 1
29 &————— » plate - no longer avail. 0
31 7625.052 washer 1
32 &————— » circlip 0
34 7625.109 washer 1
36 3240.008 nut M 6 1
39 7626.054 washer diam. 5,3 1
40 5202.014 lever 1
41 2691.020 ACCEL. CONTROL (industrial.engine) 1
42 3240.008 nut M 6 1
43 &K————— » spring 0
45 6371.033 plate 1
46 3240.008 nut M 6 1
47 7565.004 washer diam. 6 1
48 5680.043 spring 1
49  K————- » see Pos. D 72 0
50 8420.002 locating pin 1
51 730.010 screw M 6 X 16 2
52 1400.385 dipstick (mm 385) 1
53 9730.009 screw M 6 X 12 1
54 7565.004 washer diam. 6 1
55 2200.013 key 1
56 9730.016 screw M 6 X 35 4
57 7565.004 washer diam. 6 4
58 (————— » LUBR.OIL PUMP (genearing sets) 0
58 6605.044 LUBR.OIL PUMP 1
61 7625.109 washer 1
62 4670.058 copper gasket diam. 8,2X12X1,5 1
63 K————— » 0il pump pin - no longer avail. 0
72 8785.075 LEVER SUPPORT 1
73 5655.038 govern.spring std 1
74 «K————- » see Pos. D 72 0
76  4776.016 gasket 1
77 1745.001 0il pipe 1
78 4601.003 gasket 1
79 732.047 screw M 12 X 20 1

printed by LOMBARDINI:

11/08/2010 -

1




Group: 6LLD

Engine: 6LLD 260 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
80 5200.291 INJECT.PUMP LEVER 1
81 7555.004 washer diam. 6 1
82 1760.005 bolt M 6 X 1 X 16 1
83 «K————— » lever 0
85 2175.019 oil filter cartridge 1
86 $725.032 spring 1
87 1200.016 O ring 137 1
94 1200.087 O ring 3150 1
95 (———— » see Pos. D 72 0

100 1770.111 bolt M 8 10

101 6647.045 0oil pan 1

102 680.007 pressure oil valve 1

103 5755.049 spring 1

104 4670.088 copper gasket 18X24X1 1

105 070.012 pressure valve plug 1

106 9060.008 0il cartridge cap with M 14 hole 1

107 4670.013 copper gasket diam.10 1

108 8965.032 0il drain plug M 12 1

111 9060.012 0oil cartridge cap 1

printed by LOMBARDINI: 11/08/2010 - 2




Engine: 6LLD 260 Drawing: D

D 1 |2 3 4 5
o0b 3ok

;(7) 18 19 v Iﬁéz 23 24 25
37 38 39

%44 45

46 47 48 49 50 51
-~

40 M1

102
103
104

109%

1108

137

139

.

|
1828 \183 185 186 187 188 189 190 191 192 193

printed by LOMBARDINI: 11/08/2010



